MY CO2 SDN BHD 200601024684 (744438-M) MY CO2 (PG) SDN BHD 201701042071 (1256244-P) SAMM No. 384 16, LENGKOK KIKIK 1, TAMAN INDERAWASIH, 13600 PERAI, PENANG, MALAYSIA. Tel: +604 - 380 8282 Fax: +604 - 380 8280

MY CO2 (KL) SDN BHD 201501029820 (1155142-M) | SAN 40, JALAN SEPADU B25/B, 40400 SHAH ALAM, SELANGOR, MALAYSIA. Tel: +603 - 5122 3366 Fax: +603 - 5122 3386 SAMM No. 564

MY CO2 (JB) SDN BHD 201501029979 (1155302-A) SAMM No. 752 15, JALAN MOLEK 1/8, TAMAN MOLEK, 81100 JOHOR BAHRU, JOHOR. Tel: +607 - 355 8811 Fax: +607 - 355 9808 enquiry@myco2.com.my

www.myco2.com.my

The Compliance Catalyst Certificate of Analysis

Lab Ref No.: PL2006-C19219

SN: RS1112103103604688

Page 1 / 1

Kee Kai Loon Microbiologist & Biotechnologist Food Analyst No: MJMM 0469 AN1: RA5441696539704876

SAFETYWARE SDN BHD

PLOT 237, LENGKOK PERINDUSTRIAN BUKIT MINYAK 3 BUKIT MINYAK INDUSTRIAL ESTATE 14100 SIMPANG AMPAT PULAU PINANG MALAYSIA

Date of Issue:	2020-06-16
Date of Received:	2020-06-12
Date of Completion:	2020-06-16

- nnoCERT EM

Sample Description:

SAFETYWARE 2-Layer Washable Fabric Face Mask (Model: FFMCRT)

Challenge Flow Rate: 28.3 L/min Challenge level: 4.8 x 10^5 cfu Mean Particle Size: ~3.0 µm Positive control: 1754 cfu

Total CFU Recovered		Bacterial Filtra	tion Efficiency %	
55		96.9		
Test Description	Unit	Result(s)	Method or Equipment Used	

- END OF REPORT -

This Test Report is prepared according to our standard testing requirements and based solely on the samples submitted by you. We have made every reasonable effort to ensure the accuracy and reliability of the information provided herein. However, we shall not be deemed to have warranted or guaranteed the accuracy and reliability of the results contained in the Test Report under whatsoever circumstances. Neither shall we be liable and responsible for any loss or damage of whatever nature (direct, indirect, incidental, economical, punitive and consequential) caused or alleged to be caused by or in connection with and arising out of the use of or reliance on this Test Report.



